LVRCGRNTL8*1B LVRCGRNTLD*B VRCGRNTL8*1B VRCGRNTLD*B

GreenSpec®
ELKAY [Sese ]
INSTALLATION, CARE & USE MANUAL "

Manual de Instalacién, Cuidado y Utilizacion
Manuel d’installation/entretien/utilisation

VRCGRNTL8™ Series Barrier-Free Water Coolers

VRCGRNTL8™ La Barrera de la serie Liberta Agua Coolers
VRCGRNTL8™ Coolers d’Eau de Barriere-Libéere de feuilleton

Page 1 98662C (Rev. F - 12/17)



LVRCGRNTL8*1B LVRCGRNTLD*B VRCGRNTL8*1B VRCGRNTLD*B

Note: Danger! Electric shock hazard. Disconnect power before servicing unit.
Nota: peligro! Peligro de descarga eléctrica. Desconecte antes de reparar la unidad.
Remarque : Danger ! Risque d'électrocution. Débrancher avant de réparer I'appareil.

Uses HFC-134A refrigerant
Usa refrigerante HFC-134A
Utilise du fluide frigorigéne HFC-134A

22 9 10 7 20

J :3 — c:l i f 7 T ,/27
) ]ﬂ \ I /\ —6
i\
23 ﬁ-f’; \ = <. WK
28 "y N \ ) ) Y /24
- e “J — = =
o O = nj‘{ o O Oe /28
% | —°
See Fig. 3 9 e g ®
g :El E| . L . Elo' \1
o \ \ i
3 25 1 See Fig. 3 See Fig. 3
N, =
40 @ / See Fig. 7
40
21
. 21
0 ;13
37 o1
22— —19
03 ] \36
11
40

FIG. 1
VRCGRNTL8 SHOWN

98662C (Rev. F - 12/17) Page 2



LVRCGRNTLD*B VRCGRNTL8*1B VRCGRNTLD*B

LVRCGRNTL8*1B

YN NV 1I38VddY.T ¥3XI4 ¥NOd 91/6 SNOYO3.a SNOYL

Q@3dvd V1V avadiNN V1 8vL3ArNS vavd 91/6 3d SYO¥3INL SY13d SO¥3rNov
TTVM OL LINN ONINILSV4 ¥Od S3T1OH L7108 94/S =4

YN 3713 3INIFONI. 1 3a SINIAT STT IHLINT (NIW) (ww g61) .9 INVAYYD NI NOILYTILNIA INNOE INN SNOA-ZIUNSSY

a3¥vd V1 A 3793NIN 130 NOIOVTILNIA 3A V1TIr3d V1 31INT VENOTOH 3a (NJ) (ww g§1) .9 3 010VdS3 NN OGNIINTLNYIA vAYNOIAY NOIOVTILNIA VNN FANOISY
“TIVM OL SYIANOT LANIGVD WO JONVHVITO (NIW) (ww g5L) .9 ONINIVANIVIN AS NOLLYTILNIA ¥3dO¥d JUNSNI =3

S714 (€) INOIYLOFTI NOILVLNINITY.A IFJLSYONS F1|08

0014LOF T3 OYLSININNS 3a (€) STHINVTY 3A YAISTOTA VrvO
X089 a3$$SI0IY JAIM (€) A1ddNS TVOINLOFT1F =a

o VAV 30N3OIX3 * INJNO4 NON ¢/L-1 NOHdIS
V'’V 3d OLISIND3Y OQVNOIDHOdOdd ON 2/L-1 3a 40avodnd
ININTHINOIE vVav = Q3HSINYNL LON dV¥L Z/1-L =D

N NA SYOH ¢ anls 'Nv3.d 31140S 3d .2/L-1 '3'a 3d NIVYd 37 dN0d AANVININODFY LNIWIOVIdINT

d3¥vd 3d VY3N4 2 OIdVYNOTVL 13 "'OY13NYId 3d .2/L-L 3a YNV 3a vaITvS 3d 3rvN3Ya 13 Vivd YaVANINOO3d NOIOvIIgn
TIVM NO¥4 1NO NI Z aNLsS NIVYA "a’0 «2/1-} 137LNO ILSVM ¥O0d NOILVIOT AIANIWNODIY = 9

4NN

NA SYOH WNIWIXYIN 8] (W 97) suep € (SIHULNY ST ¥vd) LNIFLI OIAV 8NLS ILOINNOD d3LVIdNN 3a FUAIND 3A 3NL 37 IANVWINODIY NVI.A NOISIAOYd 3A LNINIOVIdWNIP 8/€ 2P A'0.1

a3dvd

30 vH3IN4 ONIXYI 10 (WAl 92) "Ud € (SOYLO HOd) 09VdY NOO OIYYNOTVL VLOINOD AILVIdNN 8P IHEO0D 18P 08NL I3 ' 'VYNOV 3a OLNIINIDILSYEY 8P YAVANINOIIY O 8/€ NOIOVOIEN e
TIVM WO¥S LNO INNINIXVIN (Wwigy) *NI € (SHAHLO A8) 440 LNHS HLIM ENLS LOINNOD 38NL ¥3ddOD A3LVIdNN "a°0 8/€ NOILLYIO1 A1ddNS ¥ILVM QIANIWNODIY = V
JANIOFTNVANIATT/ANIOTT

d37009 YAV SINFHATIHO 40 NOILVTIVLSNI §04 «€ A9 LHOIFH 30Nd3d

” W9 __ . INI4 H3FHONV 1d
N Wil w9 0QvavoV 0Sld

wug | e 8/1 0¢ H0014 A3HSINIH
N 95 ¢l ! wui|Ge W ||
N 811 €] 2
N vy WLi9gg 30101

o 30 4NLNVH wwsg ww

/ JFIE9 J WL C s 00I4H0 oy q e EE%%_ c._?ﬁmm_N . .,w\mwm_vm 2
AN T30 veNLY LUge9 e 2 2 ]
AN 1HOEH Bl 5¢ ! =

, . . e

EQEING) 5 o
e e |7 =il Wugo
” N : BelIERAS k\ wweg
N JAEN 1410, 1 d N i WwZSE
NP = 3 30 YaLNH O | I - Falpits
7 deed 01014140 H
” =% THAYNLTY \ N
LHOEH M
AN m w wwo|8 EOJEIYoN| Y—] 7
J b d EEmom 8IL1E 30 YN3LAVH D wwge ™
= All ! J 0101410 ° I 4
N T30 vuNLY 33— L—1
AN 1HOIH
N EQEIY) 3
N wwig00] a—-1 _ ol
.21 6E L oo o Il o <
N = !
” _ w9
/ W«<I19
wwge [ wwge | || " _ e
U BIET | BT ? 9n° ) Cnl S
/ W9y | Wiy | (SNOYL Of) wWug
/ Wuw/9 V€S VIES (SNOYArNAY 0O1) Wwig
/ I~ .85 ¢ (S37I0H Ol) 'YIQ (Wwig) ,91/G
/ wuGe wwse |
N e
N
13M0VHE YIONVH Er&mw_ Er&mﬁ
Wiy / WWwieGt

8IS 8l /18I

98662C (Rev. F - 12/17)

Page 3



LVRCGRNTL8*1B

LVRCGRNTLD*B VRCGRNTL8*1B VRCGRNTLD*B

IMPORTANT
ALL SERVICE TO BE PERFORMED BY
AN AUTHORIZED SERVICE PERSON

HANGER BRACKETS & TRAP

INSTALLATION

1) Remove hanger bracket fastened to back of
cooler by removing one (1) screw.

2) Mount the hanger bracket and trap as shown
in Figure 2.

NOTE: Hanger Bracket MUST be supported
securely. Add fixture support carrier if wall will
not provide adequate support.

IMPORTANT:

4 3/4 in. (121mm) dimension from wall to cen-

terline of trap must be maintained for proper fit.

Anchor hanger securely to wall using all five

(5) 1/4 in. dia. mounting holes.

Install straight valve for 3/8” O.D. tube.

«

INSTALLATION OF COOLER
Hang the cooler on the hanger bracket. Be
certain the hanger bracket is engaged properly
in the slots on the cooler back as shown in Figure
2.
Loosen the two (2) screws holding the lower
front panel at the bottom of cooler base and
two (2) screws at the top (Use torx bits sold
separately). Remove the front panel and set
aside.
Connect water inlet line--See Note 4 of General
Instructions.
Remove the slip nut and gasket from the trap
and install them on the cooler waste line mak-
ing sure that the end of the waste line fits into
the trap. Assemble the slip nut and gasket to
the trap and tighten securely. Recommend
fastening cooler to wall using 5/16 bolt holes.
(See Fig. 2, “F")

4

=

5

=

6

=

7

-

START UP
Also See General Instructions
Stream height is factory set at 45-50 PSI. If
supply pressure varies greatly from this, adjust
screw using the access hole in the pushbutton
(insert screwdriver). CW adjustment will raise
stream and CCW adjustment will lower stream.
For best adjustment, stream should hit basin
approximately 6-1/2” (165mm) from bubbler.

&

CLEANING
9) Recommended: Elkay’s Stainless Butler

Cleaner (Iltem LKSB16EA).

Warm, soapy water or mild household
cleaning products can be used to clean
the exterior with a clean, soft cloth. Use
of harsh chemicals, petroleum based or
abrasive cleaners will void the warranty.

TODO EL SERVICIO DEBERA SER EFECTUADO POR UNA

1

2

IMPORTANTE

PERSONA DE SERVICIO AUTORIZADA

INSTALACION DE FIJADOR DE
SUSPENSION Y DEL PURGADOR
Quite el fijador de suspension sujetados a la parte posterior del
enfriador quitando un (1) tornillo.
Monte el fijador de suspension y quite el purgador como se
muestra en la Fig. 2.

NOTA: El fijador de suspension DEBE de ser sostenido con seguri-

dad. Coloque portadores de soporte de instalaciones fijas si la
pared no proveera un soporte adecuado.

IMPORTANTE:

«

S

2

Se debe mantener una dimension de 4 3/4 pulgadas (121mm)
desde la pared hasta la linea central del purgador para que
calce de forma adecuada.

Ancle el suspensor de forma segura a la pared usando todos
los cinco (5) agujeros de montaje de 1/4” de didametro.

Instale la vélvula directa para el tubo de 3/8” de diametro externo.

INSTALACION DEL ENFRIADOR DE AGUA
Suspenda el enfriador en el fijador de suspension. Aseglrese
que el fijador de suspension calce correctamente en las ranuras
de la parte posterior del enfriador como se indica en la figura 2.
Afloje los dos (2) tornillos que sostienen la parte inferior del panel
en la parte inferior de la base del enfriador y los dos (2) tornillos
en la parte superior (Utilice los pedacitos torx vendidos por
separado). Quite el panel frontal y péngalo a un lado.
Conectar el tubo de entrada de agua. Ver la Nota 4 en las
Instrucciones Generales.

Saque la tuerca deslizante y empaquetadura del colector e ins-
talelos en la manquera de residous de la nevera, asequrandose
que el extremo de la manquera encaje en el colector. Coloque
la tuerca deslizante y la empaquetadura en el colector y apriete
firmermente. Recomiende el refrigerador de la cerradura para
emparedar usando 5/16” agujeros de perno, (véase fig. 2, “ F")

PUESTA EN MARCHA
Ver también las Instrucciones Generales

8) La altura del chorro se ajusta en la fabrica a 45-50 PSI. Sila

presion de suministro varia mucho de esta valor, ajustar el tornillo
usar el agujero de acceso en el botén. El ajuste en sentido
horario elvara el chorro y en sentido contrahorario lo bajara
(inserte el destornillador). Para un ajuste mejor, el chorro debe
chocar con el depdsito aproximadamente a

6-1/2"(165mm) del borboteador.

LIMPIEZA

9) Limpiador Recomendo: Elkay’s Butler Cleaner (ltem

LKSB16EA). Podra usar agua tibia jabonosa o
productos caseros de limpieza para limpiar el exterior
con un pafio limpio y suave. El uso de productos
quimicos, productos basados en el petréleo o
abrasivos anularé la garantia.

IMPORTANT
TOUT ENTRETIEN DOIT ETRE EFFECTUE PAR UN
REPRESENTANT AUTORISE

INSTALLATION DU SIPHON ET DU
SUPPORT DE SUSPENSION

1) Retirez le support de suspension a I'arriére du refroidis-
seur en enlevant une (1) vis.

2) Installez le support et le siphon tel qu’indiqué a la fig. 2.

NOTE : Le support de suspension DOIT étre bien retenu en
place. Ajoutez des ferrures de fixation si le mur n’offre
pas le soutien voulu.

IMPORTANT :

e Pour avoir une bonne position, on doit garder une
dimension de 4 3/4 po. (121mm) du mur a I'axe central
du siphon.

* Ancrez solidement le support au mur a l'aide des five

(5) trous de fixation d’'un diam. 1/4 po.

Installez la soupape droite dans le tuyau de D.E. 3/8”.

L

INSTALLATION DU REFROIDISSEUR

4) Installez le refroidisseur sur le support en vous assurant
que ceux-ci sont bien installés dans les fentes a I'arriere
du refroidisseur tel quindiqué a la figure 2.

5) Dégagez les deux (2) vis retenant le panneau inférieur
avant au bas de la base du refroidisseur ainsi que deux
(2) vis sur le dessus (Employez le peu Torx vendu
séparément). Retirez le panneau avant et mettez-le
de coté.

6) Connectez I'alimentation en eau. - Voir note 4 des
instructions générales.

7) Retirez I'écrou coulissant et le joint du siphon et les
installer sur la conduite de vidange de la fontaine en
s’assurant que I'extrémité de la conduite de vidange
s’ajuste dans le siphon. Assembler I'écrou coulissant et
le joint sur le siphon et srrer fermement. Recommandez
le refroidisseur d’attache pour murer utilisant 5/16” ;
trous de boulon, (voir la fig. 2, “; F”;)

MISE EN MARCHE

Voir aussi les Instructions Générales

8) La pression du jet est réglée en usine 3,1 et 3,4 bars.
Si la pression d’alimentation varie fortement de cette
valeur employer I'ouverture d’accés dans le bouton-
poussoir. Un réglage dans le sens des aiguilles d'une
montre reléve le jet, et un réglage dans le sens con-
traire I'abaisse (insérez le tournevis). Pour un réglage
optimum, le jet doit frapper le bassin a environ 165
mm du barboteur.

NETTOYAGE

9) Recommandé : produit de nettoyage Stainless
Butler Elkay (article LKSB16EA). De I'eau
chaude savonneuse ou des produits de
nettoyage domestiques doux peuvent étre
utilisés pour nettoyer I'extérieur avec un
chiffon doux et propre. L'utilisation de
produits chimiques forts, de produits de
nettoyage abrasifs ou a base de pétrole
annulera la garantie.

98662C (Rev. F - 12/17)

Page 4




LVRCGRNTL8*1B LVRCGRNTLD*B VRCGRNTL8*1B VRCGRNTLD*B

23 (LH unit)

(Refrigerated side shown)

39

98662C (Rev. F - 12/17)

Page 5



LVRCGRNTL8*1B LVRCGRNTLD*B VRCGRNTL8*1B VRCGRNTLD*B

I f
%////%///

L

I

4 ¢ 5
Filter Installation Detail
Detalle de la instalacion del filtro :
et s ) ) Fig. 5
Détail d’installation de filtre Glass Filler Detail

Detalle de cristal del llenador
Détail en verre de remplisseur

L1
Basin
Estanque s—————
Bassin =

- =
/ Fig. 7

VANDAL RESISTANT BUBBLER DETAIL
DETALLE DEL GRIFO RESISTENTE AL VANDALISMO
DESCRIPTION DU BARBOTEUR RESISTANT AU VANDALISME

N7/
Fig. 6
WATERSENTRY® FILTER PARTS LIST LISTA DE PIEZAS DEL FILTRO LISTE DES PIECES DU FILTRE
(See Fig. 6) (Vea Fig. 6) (Voir Fig. 6)
ITEM NO. PART NO. DESCRIPTION DESCRIPCION DESCRIPTION
1 51299C Filter Assy Ensamblado del Filtro Ens. filtre
2 98926C Kit-Filter Head Fitting Includes Kit-Filtra Jefe de montaje incluye a John Kit-Filtrez Fitting téte comprend John
John Guest Fittings Guest Accesorios Guest Raccord
3 1000003563 | Assy -Filter Head & Bracket includes | Asamblea-cabeza y soporte del filtro in- Assemblée-téte & support du filtre
John Guest Ftgs/Screws cluye tornillos y accesorios John Guests inclut John Guest/vis

98662C (Rev. F - 12/17) Page 6



LVRCGRNTL8*1B

LVRCGRNTLD*B VRCGRNTL8*1B VRCGRNTLD*B

115V PARTS LIST/ 115V LISTA DE PIEZAS/ 115V LISTE DES PIECES

ITEM | PART NO. DESCRIPTION DESCRIPCION DESCRIPTION
NO.
1 98481C Kit - VR Bubbler/Nipple/Gasket Kit - VR Junta de boquilla de borboteador Kit - VR barboteur/mamelon/joint
2 98777C Kit - Compr Mtg Hdwe/Grommets/ Kit - Compresor Hardware/Arandelas/Clips/Pernos de Kit - Compresseur Matériel/Oeillets/
Clips/Studs Montaje Clips/Tiges Filetées de Fixation
3 98684C Kit - Drain Elbow/Gaskets/Nut/Washer Kit - desagiie Codo/juntas/tuerca/arandela Kit - vidange coudef/joints/écrou/Rondelle
4 1000001792 Kit - GF Bubbler Nipple/Gaskets Kit - GF borboteador pezén/juntas Kit - GF barboteur mamelon/joints
5 600985551640 Kit - Strainer/Drain Plug Adapt/Screw Kit - tapén de filtro/drenaje adaptar/tornillo Kit - crépine/Drain Plug adapter/vis
6 98775C Kit - Fan Motor Assy/Blade/Motor/Shroud/ Kit - Ventilador Motor Montaje/Hoja/ Kit - Ventilateur Moteur Assemblée/
Screws/Nut Motor/Cubierta/Tornillos/Tuerca Lame/Moteur/
7 1000001944 Kit - Tee 1/4” (3 Pack) Kit - t 1/4”(paquete de 3) Kit - 1/4” tee (pack de 3)
8 98773C Kit - Cold Control/Screws Kit - Control del Enfriamiento/Tornillo Kit - Contréle de Refroidissement/Vis
9 27124C Cover - Cold Control Cubierta de Control del Frio Couvercle de Commande d’eau froide
10 35870C Power Cord Cable Eléctrico Cordon d’alimentation
11 0000000768 Compressor Serv. Pak EM 65HHC Paquete de Serv. del Compresor EM 65HHC Trousse d ‘entr. Supreeeur EM 65HHC
12 98750C Kit - Elect Relay/Overload/Cvr/Capacitor Kit - relé elegido, sobrecarga/Cvr, condensador Kit - élu relais/surcharge/Cvr/condensateur
13 1000001602 Kit - Elbow 5/16” - 1/4” (3 Pack) Kit - codo 5/16"- 1/4” (3 Pack) Kit - coude 5/16”- 1/4” (Pack de 3)
14 98530C Kit - Regulator/Holder/Nut Kit - tuerca de soporte de regulador Kit - régulateur/titulaire/noix
15 55931C Cover - Dispenser Bottom Cubierta-Dispensador Inferior Couvercle - distributeur inférieur
16 56092C Tubing - Poly (Cut To length) Tuberla de polietileno (Corte a la longitud) Tubes - Polyéthyléne (Couper a la longueur)
17 1000001906 Kit - Push Button Assy (VR) Kit de montaje de botdn pulsador (VR)- Kit - bouton poussoir Assemblée (VR)
18 61313C Regulator Regulador Régleur
19 66703C Drier Secador Déshydrateur
20 0000000745 Kit - Evaporator Assembly Kit - Ensamblado del Evaporizador Kit - Ens. D’évaporateur
21 70002C Screw - #10 x 1/2” Lg. HHSM Tornillo - #10 x 1/2” Lg. HHSM Vis - #10 x 1/2 Lg. HHSM
22 1000002055 Kit - Drain Tube Assy. Kit - Conjunto de tubo de desaglie Kit - Tube de vidange
23 45929C Wasteline (LH unit) Tubo de desague (LH unit) Tube de Drainage (LH unit)
24 45929C Wasteline (Refrig. Unit) Tubo de desagtie (Unidad de refrigeracion) Tube de Drainage (Réfrigérateur)
25 0000000966 Kit - Basin Replacement - Stainless Steel Kit - reemplazo de cuenca - inox Kit - remplacement du bassin - inox
28963C-002 Basin - Stainless Steel (GF) La palangana - Acero que no se Mancha (GF) Le bassin - I'Acier de Stainless (GF)
26 22897C Panel - Bottom Dispenser Panel - Dispensador Inferior Panneau - distributeur inférieur
27 98776C Kit - Condenser/Drier Kit - Condensador/Secador Kit - Condensateur/ Déshydrateur
28 75524C Clip (Front & Rear Panels) Brida (Paneles frontales y posteriores) Pince (panneaux avant et arriére)
29 55996C Strainer (See “General Instructions”) Filtro Bifurcado (Vea “Instrucciones Generales”) Grille (Voir “Directives Générales”)
30 98778C Kit - Heat Exchanger/Drier Kit - Intercambiador de Calor/Secador Kit - Echangeur Thermique/Déshydrateur
31 75630C Filler - Push Lever El llenador de cristal - empuje la palance Le remplisseur en verre - poussez le levier
32 See Color Table Panel - RH Dispenser Side Panel - Lado derecho Panneau - c6té droit
33 See Color Table Panel - LH Dispenser Side Panel - Lado izquierdo Panneau - coté gauche
34 See Color Table Panel - Dispenser Front Panel - Dispensador Frontal Panneau - avant
35 See Color Table Panel - Front Lower Panel - Frente Inferior Panneau - avant inférieur
36 See Color Table Panel - RH Rear Panel - Retrovisor Derecho Panneau - arriere droit
37 See Color Table Panel - LH Rear Panel - Retrovisor Izquierdo Panneau - arriere gauche
38 See Color Table Panel - RH Rear BL Panel - Retrovisor Derecho BL Panneau - arriére droit BL
39 See Color Table Panel - LH Rear BL Panel - Retrovisor Izquierdo BL Panneau - arriere gauche BL
40 0000001190 Kit - #10 Pinned Torx Screws/T-25 Bit Kit - Torx #10 cubrid tornillos/T-25 bit Kit - #10 épinglé Torx vis/T-25 bits
41 70864C Screw - #8 x .62 Torx/Slot Tornillo - #8 x .62 Torx/Slot Vis - #8 x .62 Torx/Slot
NS 75520C Torx Tool - T25 Torx Herramienia - T25 Torx Outil - T25
NS 28551C Hanger Bracket El Paréntesis del gancho Crochet de cintre
NS = NOT SHOWN

*REPLACE WITH SAME COMPRESSOR USED IN ORIGINAL
ASSEMBLY. NOTE: All correspondence pertaining to any of
the above water coolers or orders for repair parts MUST include
Model No. and Serial No. of cooler, name and part number of

replac

ement part.

*REEMPLACE CON EL MISMO COMPRESOR USADO EN EL
ENSAMBLADO INICIAL.

NOTA: Toda la correspondencia relacionada con el enfriador de agua
anterior o con una orden de reparacién piezas DEBERA incluir el
numero de modelo y nimero de serie del enfriador, el nombre y nimero
de pieza de la pieza de repuesto.

*REMPLACEZ AVEC LE MEME SURPRESSEUR QUE
CELUI UTILISE ORIGINALEMENT.

NOTE : Toute correspondance au sujet des refroidis-
seurs d’eau courante ou toute commande de piece
de rechange DOIT inclure le numéro de modéle et le
numeéro de série du refroidisseur ainsi que le nom et le
numeéro de piéce a remplacer.

. . Item No. 32 Item No. 33 Item No. 34 Item No. 35 Item No. 36 Item No. 39
Refrig. Unit COLOR TABLE TABLADELOS | TABLE DE COU- Part No. Part No. Part No. Part No. Part No. Part No.
COLORES LEURS Articulos No. Articulos No. Articulos No. Articulos No. Articulos No. Articulos No.
Unidad No. de Pieza No. de Pieza No. de Pieza No. de Pieza No. de Pieza No. de Pieza
de refrigeracion PANEL COLOR CoFl;frfE[L)EL Cc;ll:hﬁléil?u Article Piece Article Piece Article Piece Article Piece Article Piece Article Piece
Réfrigérateur )
9 Stainless Steel Acero inoxidable Acier inoxydable 28519C 28522C 1000003511 28858C 28525C 28536C
. Item No. 32 Item No. 33 Item No. 34 Item No. 35 Item No. 37 Item No. 38
Left Unit COLORTABLE | TABLADELOS | TABLE DE COU- Part No. Part No. Part No. Part No. Part No. Part No.
COLORES LEURS Articulos No. Articulos No. Articulos No. Articulos No. Articulos No. Articulos No.
No. de Pieza No. de Pieza No. de Pieza No. de Pieza No. de Pieza No. de Pieza
Unidad Izquierda
q COLOR DEL COULEUR DU Article Piece Article Piece Article Piece Article Piece Article Piece Article Piece
PANEL COLOR PANEL PANNEAU
élément de
auche Stainless Steel Acero inoxidable Acier inoxydable 28519C 28522C 1000003511 28858C 28528C 28539C
9

PRINTED IN

USA.

IMPRESO EN LOS E.E.U.U.
IMPRIME AUX E.-U.

FOR PARTS, CONTACT YOUR LOCAL DISTRIBUTOR OR CALL 1.800.834.4816
PARA PIEZAS, CONTACTE A SU DISTRIBUIDOR LOCAL O LLAME AL 1.800.834.4816
POUR OBTENIR DES PIECES, CONTACTEZ VOTRE DISTRIBUTEUR LOCAL OU COMPOSEZ LE 1.800.834.4816

REPAIR SERVICE INFORMATION TOLL FREE NUMBER 1.800.260.6640
NUMERO GRATIS DE SERVICIO 1.800.260.6640
INFORMATIONS POUR LE SERVICE PAR NUMERO SANS FRAIS 1.800.260.6640

ELKAY MANUFACTURING COMPANY - 2222 CAMDEN COURT * OAK BROOK, IL 60523 « 630.574.8484 - www.elkay.com

Page 7

98662C (Rev. F - 12/17)




